ASSEMBLY INSTRUCTION

For Model:
FD-BS—125C-CNT-K24
Description: 24” B/S, X-Back w/Cushion Seat

IMPORTANT NOTE:
.Place all wooden parts on a clean and smooth surface such
as a rug or carpet to avoid the parts from being scratched.
.Check to be sure that you have all parts and hardware.
.Remove all wrapping materials , including staples & packing
straps before you start to assemble.
.Do not tighten all screws/bolts until all completely assembled.
.Keep all hardware parts out of reach of children.

COMPONENT LIST HARDWARE LIST
ITEM DESCRIPTION QTY
NO DESCRIPTION QTY N Wrench | pC
1 CHAIR BACK 1 PC B Bolt 5/16"*82mm A PCS
2 BOX FRAME+ CUSHION SEAT 1 PC C Bolt 5/16"*38mm 2 PCS
D Nut 5/16"*6mm 4 PCS
3 FRONT LEG(Left & Right
(Le ight) 2 PCS B Flat. Washer 10 PCS
4 SIDE STRETCHER(Left & Right)|2 pcs F Spring Washer 10 PCS
s G Screw 44mm & PCS
FRONT STRETCHER 1 PC " Glue Bottle L pe
step:1 step:2 step:3

MADE IN CHINA PAGE 1 OF 1



ASSEMBLY INSTRUCTION

For Model:
FD-BS-169C—-CNT-K24
Description: 24” B/S,Ladder Back w/Cushion Seat

IMPORTANT NOTE:
.Place all wooden parts on a clean and smooth surface such
as a rug or carpet to avoid the parts from being scratched.
.Check to be sure that you have all parts and hardware.
.Remove all wrapping materials , including staples & packing
straps before you start to assemble.
.Do not tighten all screws/bolts until all completely assembled.
.Keep all hardware parts out of reach of children.

COMPONENT LIST HARDWARE LIST
ITEM DESCRIPTION oTY
NO DESCRIPTION QTY N Wrench s
1 CHAIR BACK 1 pC B Bolt 5/16™*82mm 4 pes
2 BOX FRAME+ CUSHION SEAT|{ pC C Bolt 5/16™38mm 2 PCS
3 FRONT LEG(Left & Right) 2 PCS . Flat Washer 0 s
4 SIDE STRETCHER(Left & Right)|2 pcs F Spring Washer 10 PCS
S G Screw 44mm 6 PCS
FRONT STRETCHER 1 PC o ST Botic -
step:1 step:2 step:3

MADE IN CHINA PAGE 1 OF 1



ASSEMBLY INSTRUCTION

For Model:
FD-BS—-180C-CNT-K24

Description: 24” B/S, Slat Back w/Cushion Seat

IMPORTANT NOTE:

.Place all wooden parts on a clean and smooth surface such
as a rug or carpet to avoid the parts from being scratched.

. Check to be sure that you have all parts and hardware.

.Remove all wrapping materials , including staples & packing
straps before you start to assemble.

.Do not tighten all screws/bolts until all completely assembled.

.Keep all hardware parts out of reach of children.

COMPONENT LIST HARDWARE LIST
ITEM DESCRIPTION oTY
NO DESCRIPTION QTY N Wrench o
1 CHAIR BACK 1 PC B Bolt 5/16"82mm |, .o
’ BOX FRAME+ CUSHION SEAT|{ pC C Bolt 5/16™38mm |5 pcs
D Nut 5/16"*6mm 4 PCS
3 FRONT LEG(Left & Right) 2 PCS E Flat‘ Washer 10 PCS
4 SIDE STRETCHER(Left & Right)| 2 pCs F Spring Washer 10PCS
5 G Screw 44mm 6 PCS
FRONT STRETCHER 1 PC - Gins Botile —
step:3

MADE IN CHINA PAGE 1 OF 1



ASSEMBLY INSTURCTION

Thank you for purchasing this quality product. Be sure to check all packing material carefully for
small parts which may have come loose inside the carton during shipment.

HARDWARE LIST:
a. NUT 5/16" 12PCS
b. WASHER 5/16" 12PCS
. Spring Washer (@) 5/16" 12PCS

d. WRENCH @ 1 PC




ASSEMBLY INSTRUCTION

FD-TA-L3645D-CNT-C

'ASSEMBLY INSTRCTION

|. Turn the table top upside down, place it
on a flat and soft surface.

2. Remove the legs from the boxes fixed
on the bottom of the table.

3. Remove the plastic bolt protectors.

4. Set the legs into the corner of the aprons,
while aligning the hole in the corner with
the bolt on the leg.

5. Connect the Leg and the corner by using
the nuts and washes supplied. Tighten the
nuts firmly with the wrech.

6. Repeat for the other legs.

7. Turn the table right side up.

Hardware List

Nut @ 8 pes
Washer @ 8 pcs
Lock Washer (§ 8 pes

Wrench b 1 pe

Table Top
Leg




ASSEMBLY INSTRUCTION

FD-TA-L3678-CNT—-C

‘ASSEMBLY INSTRCTION

1. Turn the table top upside down, place it
on a flat and soft surface.

2. Remove the legs from the boxes fixed
on the bottom of the table.

3. Remove the plastic bolt protectors.

4. Set the legs into the corner of the aprons,
while aligning the hole in the corner with
the bolt on the leg.

5. Connect the Leg and the comer by using
the nuts and washes supplied. Tighten the
nuts firmly with the wrech.

6. Repeat for the other legs.

7. Turn the table right side up.

Hardware List

Nut @

Washer 0

Lock Washer (}

Wrench S )

PARTS LIST

Table Top
Leg
Leaf

8 pes

8 pcs
8 pes
| pc

1pc

4 pcs

1pc.




MODEL: FD-TA-L4260-CNT-TOP 42"x42"-60" Laminate Table Top

MODEL: FD-TA-L4260-CNT-BSE 42"x42"-60" Laminate Table Pedestal

Step 1. Turn the pedestals up side down. Do not remove the plastic
bolt protectors for this step.(Figure 1)

Step 2. Remove the plastic bolt protectors from the hanger bolts on

the legs. Attach each leg to the pedestal using eight Nuts, eight Flat
Washers and eight Lock Washers and tighten all nuts firmly with the
wrench provided. (Figure 1)

Step 3. Turn the assembled pedestal right side up and place it in
your desired location. Adjust the leg levellers at the bottom of each
leg so that the pedestal remains solid without rocking. Remove the
plastic bolt protectors before doing the next step.

Step 4. Place the open table top over the pedestal and align the
holes in the table mounting boards with the bolts on the pedestal.
Set the table down on the top of the pedestal. (Figure 2)

Step 5. . Attach the pedestal to the mounting board as shown using
four Nuts, four Flat Washers and four Lock Washers. Tighten all
nuts firmly with the wrench provided.(Figure 2)

Step 6. Close the table top gently and latch all locks on the bottom
of the table top.

*Check that all connections are tight and the table does not
wobble before using.
Note: To extend the table, unlatch the locks on the bottom of the

table top. Pull the table top apart gently and place the leaves into the

open table top. Latch all locks on the bottom of the table top.

Assembly Instructions

Thank you for purchasing this quality product. Carefully check all

packing material for small parts which may have come loose inside the
carton during shipment. Keep all hardware out of the reach of children.
Study all of the instructions and drawings carefully before assembly.
Check that all of the connections are tight and the product does not

wobble before using.

PARTS CHECK LIST HARDWARE CHECK LIST
Quantity PART NAME Quantity PART NAME

1 Table Top 12 Nut -

4 Leg 12 Flat Washer |

1 Leaf 12 Lock Washer I

1 Pedestal 1 Wrench

Figure 1




ASSEMBLY INSTRUCTION

For Model:
FD-CH-125C—CNT-RTA
Description: X-Back Side Chair w/Cushion Seat

IMPORTANT NOTE:
.Place all wooden parts on a clean and smooth surface such
as a rug or carpet to avoid the parts from being scratched.
.Check to be sure that you have all parts and hardware.
.Remove all wrapping materials , including staples & packing
straps before you start to assemble.
.Do not tighten all screws/bolts until all completely assembled.
.Keep all hardware parts out of reach of children.

HARDWARE LIST
COMPONENT LIST p— DESCRIPTION

Qry

NO DESCRIPTION QTY A Wrench 1 2C
1 CHAIR BACK 1 PC Bolt 5/16*82mm 4pca ]
2 BOX FRAME+ CUSHION SEAT|1PpC c Bolt 5/16"*38mm 2 pCs |

3 FRONT LEG(Left & Right) as] Flat Washer

4 SIDE STRETCHER(Lsft & Right) |2 pcs Spring Washer Mﬂ
Screw 44mm PCS

H Glue Bottle PC




ASSEMBLY INSTRUCTION

For Model:
FD—CH-169C—-CNT-RTA
Description:Ladder Back Side Chair w/Cushion Seat

IMPORTANT NOTE:
.Place all wooden parts on a clean and smooth surface such

as a rug or carpet to avoid the parts from being scratched.
.Check to be sure that you have all parts and hardware.
.Remove all wrapping materials , including staples & packing
straps before you start to assemble.
.Do not tighten all screws/bolts until all completely assembled.
.Keep all hardware parts out of reach of children.

COMPONENT LIST HARDWARE LIST

ITEM DESCRIPTION QTY

NO DESCRIPTION QTY A Wrench 1 PC
1 CHAIR BACK 1 PC B Bolt 5/16"82mm 4 PCS |
2 BOX FRAME+ CUSHION SEAT|1PC C Bolt 5/16"38mm 2 PCS |
D Nut 5/16™6mm 4 PCS.

3 FRONT LEG(Left & Right) 2 PCS B Flat Washer )

4 SIDE STRETCHER(Left & Right) 2 pcs F Spring Washer 10PCS
G Screw 44mm 4 PCS |

H Glue Bottle 1 PC

step:1 step:2 step:3

MADE IN CHINA PAGE 1 OF 1




ASSEMBLY INSTRUCTION

For Model:
FD-CH-180C—-CNT-RTA
Description:Slat Back Side Chair w/Cushion Seat

IMPORTANT NOTE:
.Place all wooden parts on a clean and smooth surface such

as a rug or carpet to avoid the parts from being scratched.
.Check to be sure that you have all parts and hardware.
.Remove all wrapping materials , including staples & packing
straps before you start to assemble.
.Do not tighten all screws/bolts until all completely assembled.
.Keep all hardware parts out of reach of children.

COMPONENT LIST HARDWARE LIST

ITEM DESCRIPTION QTY

NO DESCRIPTION QTY A Wrench 1 PC
1 CHAIR BACK 1PC B Bolt 5/16"82mm 4PCS.
2 BOX FRAME+ CUSHION SEAT|1pC (o] Bolt 5/16"38mm 2 PCS |
D Nut 5/16™6mm 4 PCS|

3 FRONT LEG(Left & Right) 2 PCS o Fiat Washer )

4 SIDE STRETCHER(Left & Right) |2 pCS F Spring Washer 10Pcs|
G Screw 44mm 4 PCS |

H Glue Bottle 1PC

step:1 step:2 step:3

MADE IN CHINA PAGE 1 OF 1




	FD-BS-125C-CNT-K24
	FD-BS-169C-CNT-K24
	FD-BS-180C-CNT-K24
	FD-TA-L3636G-CNT-C
	FD-TA-L3645D-CNT-C
	FD-TA-L3678-CNT-C
	FD-TA-L4260-CNT
	INTERCON125ASS-Model
	INTERCON169ASS-Model
	INTERCON180ASS-Model

